Magnet test report

QR/QM-12 A0
Order No. A20250800010 Batch No / lagnetization or nof Magnetization
Performance N52 Size D15*7*5mm Coating NiCuNi
Quantity 1000 Sampling method | spot check sampling amount 20
C(,)ntent @ @ @ The surface magnetic force at the center
projec 15 7 5
standard +0.05 +0.05 +0.05 N S
unit mm mm mm Gs
1 15.02 7.01 5.00 4000 4100
2 15.01 6.99 4.98 3970 4040
3 15.03 7.00 4y 497 3890 3990
4 15.02 TOVY N/ pe g 4.96 3960 4070
5 15.03 6.8 | X Y\o9 — 4000 4050
6 15.01 700" 7 4.97 3950 3990
7 15.00 6.99—— 4.96 3940 4000
8 15.03 7.01 4.97 3890 3990
9 15.01 6.98 4.98 4000 4020
10 15.00 7.00 4.96 3910 4100
11 15.02 7.01 5.00 39507701 3990
12 15.03 7.00 4.98 3980 7/ N/ 1,0, 4100
13 15.02 6.99 5.00 40002, .50 ) 4060
14 15.00 6.98 497 3900 0T 4030
15 15.01 7.00 4.98 395 3990
16 15.03 701 |~ 5.00 3930 4090
17 15.02 7.00 N /5496 4000 4010
18 15.01 6.99% | 2 X9 - 3990 3990
19 15.00 6.98) "\ o <A#98 3920 4080
20 15.03 7.00_——" 5.00 4000 3990
Max 15.03 7.01 5.00 4000 4100
Min 15.00 6.98 4.96 3890 3990
Avg 15.02 7.00 4.98 395630 &/l 4034.00
judgement result OK OK OK bi;{ }‘;{O\ OK~
Test Conclusion pass 6'0 -
p—

Inspector :FEK4E

Audit staff: FEIS

Date:2025-9-12
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